EEEEEEEE ]

www . cFmoto. com



http://www.cfmoto.com

CFMOTO

Edition No.:20170208
Edition Item: CF500AU-7A/CF500AU-7C v1.pdf

www.cfmoto.com

All right reserved
ZHEJIANG CFMOTO POWER CO.,LTD.
February 2017


http://www.cfmoto.com

FOREWORD NDEX

M aintenance

This manual introduces CF500AU-7A/ Body covering parts
CF500AU-7Cmaintenance information, Periodic inspection and
removal & installation procedure, checking & adjustment
adjustment methods, troubleshooting and Engine surroundings
technical specifications in detail. There are Engine
illustrations to guide your operations. Vehicle chassis
Chapter 1 mainly introduces general operation Lighting system and

signal system

information, service tools, vehicle structure

. e E lectrical arts and EFI
and basic specifications. P

system

Chapter 2 mainly introduces assemble and
disassemble vehicle body covering parts

E lectrical schem atic
methods. diagram Appendizx
Chapter 3 mainly introduces checking &
adjustment methods and how to do vehicle
maintenance.
Chapter 4 mainly introduces how to remove
the parts at side the engine

Trouble shooting

Chapter 5 mainly introduces how to remove,
check and maintain the engine parts, and
some matters need to pay attention.
Chapter 6 mainly introduces the infomations
of the vehicle chassis

Chapter 7 mainly introduces how to check
and maintain lighting system and signal
system

Chapter 8 mainly indroduces electrical parts and
EFI system

Chapter 9 introduces the trouble shooting

Appendix: electrical schematic diagram

CFMOTO reserves right to make improve-
ments and modifications to the products
without priornotice. Overhaul and mainte-
nance should be done according to actual
condition of vehicle.

Allrights reserved
Zhejiang CFMOTO Power Co., LTD.

February/2017



Unit changing caculation

Item Conversion
Pressure | 1kgf/cm’=98.0665 kPa; 1kPa=1000Pa
1mmHg=133.322 Pa=0.133322kPa
Torque | 1kgf  m=9.80665N * m
Volume | 1mL=1cm’=1lcc
11=1000cm’
1kgf=9.80665 N
Length | 1in=25.4mm

Force

Danger/Warning/Note
Please read the note below carefully. It shows “Danger”,“Warning” and “Note” profes-

sional meaning. Please pay attention to the special meaning when repairing the vehicle.

Danger: This problem may cause a person death or seriously injure.
Warning: This can cause a person injure. Pay attention

Note: This can cause a person get hurt or machenical damage.

But pay attention:All the notice in this manual including “Danger”,“Warning” cannot include
all the protential dangerous in using and repairing work. For this reason, technicians must have basic
knowladge of the machenic except “Danger” and “Warning” rules. If you have no confidence to

finish the work. Please ask experienced technicians.



1 Maintenance

1 Maintenance Information

1.1 Operarioncautions information---1-1 1 _5Tightening torque table ---+«««+++++-- 1-8

1.2 Maintenance Information «--«---- 1-3  1.6Lubricants and seal products+++++++- 1-10

1.3 General specifications ««+«+«++--: 1-4  1.7Wiring,pipes&cables ««++-=sssssssse: 1-11

1.4 Maintenance specifications ««+-+- 1-6

1.1O0peration cautions

Safety cautions

1. Wear proper work clothes(e.g.:boiler suits), cap and boots. If necessary, wear dustglass,
gloves and mask.

2. Engine exhaust fumes are poisonous and can result in loss of consciousness or death.
Do not run the engine in an enclosed or poorly ventilated area.

3. Do not touch the engine or muffler with bare hands after the engine has been just
stopped to avoid burns.

4. Battery electrolyte (dilute sulfuric acid) is highly caustic and can result in burns from
contact with skin and eyes. If you spill electrolyte on skin,flush with water and seek for
medical attention immediately. If you spill electrolyte on clothes,flush with water in order to
avoid burns.Keeping battery and electrolyte out of reach of children.When the battery is
being charged, it produces explosion gases which may cause explosive. Charge the bat-
tery in awell-ventilated area.

5. Coolant is poisonous. Do not drink or spill it on skin, eyes or clothes. If you spill coolant
on skin,pls wash with soap and water immediately. If you spill coolant on eyes, flush with
water and seek prompt medical attention.If you swallow coolant, induce vomit and see the
doctor. Keep coolant out of reach of children.

6. Gasoline is highly flammable. Don’t smoke or fire. Also keep gasoline away from
sparks.. Vaporized gasoline is also explosive. operate it in a well-ventilated area.

7. Be careful not to get pinched by the turning parts like wheels and clutch.

8. When more than two people are operating, keep reminding each other for safety

purpose.

Cautions for removal and installation

1. Use genuine CFMOTO parts, lubricants and service products.

2. Store the removed components separately in order for correct installation.

3. Clean mud, dust before servicing.

4. Replace the removed washers, o-rings, piston pin retainers, cotter pins with new
ones.

5. Elastic retainers might get distorted after disassembled. Do not use the loosened
retainers.

6. Clean and blow off the detergent after removal. Apply lubricants on the surface of
moving parts.

7. Measure the data during removal for correct installation.

8. Pre-tighten the bolts, nuts and screws, then torque to specification.The basic sequence
is from big to small, from inner side to outer side and criss-cross.

CAFMOTO




CFMOTO

9. Checking the removed rubber parts are aged and replace if necessary. Keeping the
rubber parts away from grease.
10. Apply or inject recommended lubricant to the specified lubrication points.
11. Use special tools when necessary.
12. Finger turn the inner and outer rings of ball bearing to make sure the bearing will turn
smoothly. When ball bearing is removed by pressing steel balls, it can not be reused:
Replace if the axial or radial play is too big.
If the bearing surface is uneven, clean with oil and replace if the cleaning does not work.
When pressing the bearing into the machine or onto the shaft,if the bearing can not be
securely seated, replace it.
13. Install the one-side dust-proof bearing in the right direction. When assembling the open
type or double-side dust-proof bearing, install with manufacturer mark out ward.
14. Install the elastic circlip properly. Turn the circlip after assembling to make sure is has
been installed into the slot.
15 . After assembling, check wether all the tightened parts are properly tightened and can
move smoothly.
16 . Brake fluid and coolant may damage painting, plastic and rubber parts. Flushing with
water if you splashed on these parts.
17 . Install oil seal with the side of manufacturer fs mark outward Do not fold or scratch the
oil seal lip. Apply grease to the oil seal lip before assembling
18. When installing pipes, insert the pipe till the end of joint. Fit the pipe clip, if any, into the
groove. Replace the pipes or hoses that cannot be tightened.
19 . Do not mix mud or dust into engine and/or the hydraulic brake system.
20. Clean the gaskets and washers of the engine casing before assembling. Remove the
scratches on the joint faces by polishing evenly with an oilstone.
21 .Do not twist or bend the cables too much. Distorted or damaged cables may cause
poor performance.
22 When assembling the parts of protection caps, insert the caps to the grooves, if any.

1-2



1 Maintenance

I ENGINE BREAK-IN

There are many movable components inside the engine, such as piston, pistonring,
cylinder, crankshatft, gears and so on.During initial use period, proper run-in for every
critical component is necessary.Break-in can help engine components match each
other better and adjust working condition.Careful treatment of a new engine will result
in more efficient performance and a longer service life.

Recommended break-in period: First 20 hours:

0~10Hours: Do not operate continously at more than 50% throttle position. Cool down
the engine for every 5~10 minutes after every 1 hour operation.Avoid sudden acceleration.

Vary the throttle position slowly and smoothly.Do not vary the throttle position rapidly
10~20Hours Avoid long-time run at more than 75% throttle position. Do not open throttle
completely during the period.

ATTENTION:

*Maintain and repair as regular procedures during break-in period

»After break-in, do not forget to check and maintain the engine before normal using.

1.2LOCATION OF VIN/EIN

Model Number: CF500AU-7A /CF500AU-7C
(MOVIN: LCELDTZE~/LCELDTZF~

@ Name plate:

@ EIN: 191R~

CFMOTO

CF500AU-7C

1-3



CFMOTO

1.3 GENERAL INFORMATION

Item Specifications
Vehicle model CF500AU-7A CF500AU-7C
Overall lengthxwidthxheight 2105 mmx1100 | 2305 mmx1100
(mm) mmx1150 mm mmx1350 mm
Wheelbase 1260 mm 1460 mm
Engine type 191R
Displacement 495mL
Fuel type and Octane No. RQ-92 or higher unleaded gasoline
Dry weight 343 kg 358 kg
Passengers 2 persons (including
driver)
Total vehicle load allowed 2persons+60 kg =210 kg
24%8-12 45] AT25x%8-12 40J
Front
Tire AT25x8-12 40L
Rear 24x10-12 52J AT25x10-12 47J
AT25x10-12 50L

Min. ground clearance

250mm

Min. turning radius

CF500AU-7A:7.5m ; CF500AU-7C:8.5m

Starting Electric

Type Single  cylinder,4-stroke,liquid-cooled,4
valves,SOHC

Valves SOHC

BorexStroke 91mmx76.2mm

Compression ratio | 10.3:1

Engine Lubrication Pressure + splash lubrication
Oil pump Rotor type

lubricating oll filter

Full flow rotory filter, paper type

Engine oil type

SAE15W-40/SG level or higher

Cooling way

Liquid-cooled/close-loop cooling

Coolant

-30Canti-corrosion and anti-freezing
cooling liquid

1-4




1 Maintenance

Item Specifications

Air filter type Paper filter element

Model
Diameter of throttle body

0GQO0-173000-20000
40mm

Throttle

15L+1L

Fuel tank capacity

Clutch Dry auto centrifugal
Transmission CVT + Gearshift
Gearshift Two.drive gears, one reverse gear, one
parking gear
2??;22':/0@68 Manual operation/L-H-N-R-P
CVT ratio range 0.675~3.021
o H I |R
Transmissl | cear [ Final 1333
on shift Secondary | 1.952
ratio Single gear | 1.350 2.533 2.071
Total ratio 3.514 6.595 5.392
Ratio of the | Front 33/9=3.667
axel Rear 33/9=3.667
Output type Front/Rear shaft drive
Rotation of - engine When forward, clockwise (rear view)
output
i Inner 21°
Steering Turn angle
outer 28°
Brakes Front Hydraulic disc
Rear Hydraulic disc
Absorber | Suspension | Double A-arm and independent
Frame type Steel tube and plate

CAFMOTO



CFMOTO

1.4 MAINTENANCE SPECIFICATIONS

I Lubrication System

Item Standard Service
limit
Engine Only oil replaced 2800mL -
oil Oil with filter replaced 2900mL
capacity Totally dry 3000mL —
) ) Specially for 4 stroke motor:
Engine oilrecommend
SAE-15W-40. If it's not available,
select
alternative according to the following
MULTICRADE specifications
- APl classifications: SG or
- higher
R e e
i e - = SAE rating: choose from
the leftchart according to
Clearance Between 0.07 mm~0.15mm 0.2mm
Inner and Outer Rotor
Clearance Between 0.03mm~0.10mm 0.12mm
Oil Outer Rotor and Bore
Pump Rotor End Clearance 0.023 mm~0.055 mm 0.12 mm
Rotor Oil Pressure 1500r/min , 90 °C 200kPa
~400kPa, Normally 240 kPa
6000r/min , 90 C 600kPa
~700kPa, Normally 600 kPa
I Air Intake System(See 0 5- Engine)
I Cooling System
tem Standard Remark
Full capacity About 2500mL
Reservoir
Coolant capacity capadity 350mL
Density 50%
Opening pressure 110 kPat15kPa(1.1kgflcm2)
Opening temp. 65C+27C
Thermostat Full open temp. | 85°C
Full open travel | 85C, >5mm
Coolant temp | Resistant of B Resistant of A,C
. QD) terminal (Q) terminal (kQ)
Relations
-20 -—-- 13.71~16.94
between
water temp.and 25 — 1.825~2.155
resistant of water 50 176~280 -
temp. sensor 80 63.4~81.4 0.303~0.326
110 246~30.6 0.138~0.145

Coolant type

point

-30°C anti-freezing, anti-corrosive and high boiling

1-6




1 Maintenance

I Wheel ( same for front & rear)

Item Standard Service limit
o Longitude 1.0mm 2.0mm
Rim jump
Transverse 1.0mm 2.0mm
Remaining - 3.0mm
groove
_ Front tire Pres | 24inch: 56kPa (0.57kgf/cm®) —
Tire sure 25inch: 45 kPa (0.46kgf / cn?) —
Rear tire | 24inch: 42kPa (0.43kgf/cm?) —
Pressure 25inch: 45 kPa (0.46kgf /cm?) —
I Braking System
Item Standard Servicelimit
Front break Break disc thickness 3.5mm 25mm
Reer break Handlepa trf':wel 10 mm ~20 mm —
Break disc thickness 3.5mm 25mm

I Battery/ Charging Device

Item Standard
Type Magneto 3-phase A C flywheel
Generator
Output 3-phase AC output
AC Resistance of coil (20°C) 0.5Q0~1.5Q
magneto Resistance of pick- up colil 900Q~1000Q
Voltage without load(cold engine ) >50V (AC), 5000r/min
Max. output power 320W, 5000r/min
S table voltage 13.5V~15.0V, 5000r/min
Peak voltage of pick-u p = 3V, 200 r/min
Regulator type 3_-phas§ supply power o f thyris tor
trigger circuit
Capacity 12V 30Ah
Voltage between | Fully charged 14.4V
Battery terminals Battery low Lower 11.8V
Recharging Normal 2.7A /5h~10h
current/time Fast charge 12A/1h
I Ignition System
Item Sandard
Ignition type ECU
Type Resistant-type
Spark plug Standard DCPR8E (NGK) 0
Gap of spark plug | 0.8mm~0.9mm o
Characteristic >8mm, 100kpa 0
Ignition time BTDC10° 1500r/min
Resistance of | Primary 0.740~0.78Q E
ignition coil Secondly 10.1kQ~11.1kQ w
Peak voltage | Primary >25V U




CFMOTO

| Pulse voltage | 2v

Resistance of starter relay coil | 3@ ~5Q

Resistance of auxiliary relay 90Q ~100Q

I Light/Dashboard / Switch

ltem Standards
Main 30A

Fuse Auxiliary 10Ax1 15Ax5
Headlight (Hi/ Lo> 12V HS1 35/35Wx2
Front turn light 12V W16eW 16Wx2
Front position light 12V 3LED/1.5Wx2

. Daytime running light 12V 35Wx2

Light & Bulb Brake light/Tail light 12V 21/5Wx 1
Rear turn light 12V R10W 10Wx2
License plate lamp 12V 5W W5SW
Dashboard indicator light LCD

I Valves & Cylinder Head (See 05-Engine)
I Cylinder, Piston, Piston Ring & Crankshaft (See 0 5- Engine)
I Clutch + CVT + Gearbox (See 0 5- Engine)

1. 5 Tightening Torque for fastener

Attention:

Threads and contact area should be applied by anti-corrosive greese before
assembling.

I Tightening Torque for pointed part- body of vehicle

1-8



1 Maintenance

No. Item Specification or P/N Qty Torque (N-m)
1 | Engine front and rear | GB5789 M12x1.25x180 2 60~70
2 | Endine front bracket | GB5789 M12x1.25x170 1 60~70
3 | Enaine front bracket | GB5789 M10x20 4 40~50
4 | Front and rear rocker | GB5789 M10x1.25%x70 16 40~50
5 | Shock absorber | GB5789 M10x1.25x50 8 40~50
6 [ Rear wheel bracket | GB5789 M10x1.25x100 4 40~50
7 | Wheel nut 901A-07.00.02 16 70~80
8 | Wheel shaft nut 5HY0-110001 M20x1.5 4 220~250
9 [Front and rear axel | GB5789 M10x1.25%110 4 40~50
10 | Steerinag rod ball pin nut | 9010-100002 4 40~50
11 | Handle bar cover bolt GB5789 M8x55 4 30~40
12 | Front brake caliper bolt | GB5789 M8x25 4 20~30
13 | Front brake disc bolt 9010-080003 8 30~35
14 | Rear brake caliper bolt | GB57891 M10x1.25x55 2 40~50
15 | Rear brake disc bolt 7020-100001 2 30~35
16 | Muffler mountinag bolt GB5789 M10x1.25x70 1 40~50
17 | Muffler mounting bolt GB5789 M8x65 1 30~40
18 | Exhaust pipe | 8010-020001 2 25~35
19 | Steering knuckle bolt GB5789 M10x1.25%35 2 40~50

20 | Towing bracket | GB5789 M10x1.25x70 2 40~50

21 | Winch motor mounting | GB5789 M8x20 4 35~45

22 | Cable wheel mounting | GB5789 M10x1.25x20 2 40~50

23 | Fuel pump mounting | GB/T5789 M5x14 6 5~8

24 | Oxvgen sensor 018B-176000 1 40~60

25 | Wheel nut 9010-070002-A000 16 70~80

26 | EPS steerina joint 9CR6-102003 2 35~45

CAFMOTO



CFMOTO

I Tightening Torque of Specified parts-Engine(See 05-Engine)
I Tightening Torque of Not specified Part

Item Torque N * m ltem Torque N *m
S5mm bolt. nut 5 5mm screw 4
6mm bolt. nut 10 6mm screw 9
8mm bolt. nut 20~30 6mm SH flange bolt 10
10mm bolt. nut 30~40 émm flange bolt. nut 12
12mm bolt. nut 40~50 8mm flange bolt. nut 20~30
10mm flange bolt. nut 30~40

Engine Service Tools(See 0 5- Engine)
Engine Special Service Tools(See 0 5-
Engine)

1.6 Lubricants ,Sealants

Covering parts Cautions Qil or grease
Steering bearing

Thrattle cable connector
Thrattle moving parts
Breaking pedal moving parts

Grease
Rocker am moving parts
Steering shaft inner surface
Seat pad moving parts
Shifting moving parts
Control cable, Bearing, Other move-
ment parts lubricants
Parts Detail Material

Steering shat ball sleeve
rear axle shaft bracket
knuckle bearing, front & rear absorber Automotl.ve.

general lithium
Throttle control handle shaft & cable joint Lubrication | based grease
brake lever spindle GB/T5671
Joint of packing cable
rotation part of rear brake pedal

The Great Wall

. o Grease G-2 universal
Front, rear drive shaft spline joints
159~18g grease T1

Engine running material & install accessories(See 0 5- Engine)
Engine running material including lubricating oil(engine oil),greese(butter)and cooling
liquid;install accessory including sealant,thread lock glue etc .

1-10



1 Maintenance

1.7 Wiring,pipesé&cables

1. Cap, Reservoir Tank 2. Auxiliary Relay 3. Fuel Pump Relay 4. Brake Relay 5. 4x4 drive
relay 6. 2x4 drive relay 7. Fan Relay 8. Low Beam Light Relay 9. High Beam Light Relay
10. Day Running Light Relay 11. EPS connector 12. Fan connector 13. Radiator Cap 14.
Reservoir Tank. NOTE: Before check or repair above items, rack cover should be

removed, see details in Chapter 2 -Body covering parts.

1. Fan Connector 2. EPS diagnostic 3. Dashaboard Connector 4. EPS Connector 5.
Connector, Right Handlebar Switch 6. Connector, Ignition Switch 7. Flasher 8. Connector,
Right Front Headlight 9. Connector, Left Front Headlight Note: Before checking above
items, Front rack, front rack, front fender, left and right side panel, dashboard cover, etc.
should be removed. See details in Chapter 2- Body covering parts.

8
[
O
=
w
U

1-11



CFMOTO

1. Qil Level Sensor 2. Fuel Pump 3. Cable, Fuel Pump 4. High Tension Pipe 5.
Connector, Oil Level Sensor 6. Check Valve 7. Qil Pan 8. Cap,Fuel Tank 9. Qil Filter
Note: Before checking above items, seat, front rack, left and right side panel, dashboard
cover and front fender, etc should be removed. See details in Chapter 2 -Body covering
parts .

1-12



1 Maintenance

1.Negative Cable,Starter Motor 2.Sensor, Igntion Singal 3.Magnetor
Charging Cable 4.Positive Cable, Starter Motor 5.Gearshift 6. Water
Inlet Pipe, Radiator 7.Water Outlet Pipe, Radiator

1. Tail Light 2. Connector,Right Turn Light ( Symmetrical to Connector, Left Tail Light) 3.
Connector, Left Turn Light 4. Connector, Tail Light 5 . Connector, Trailer Power Socket (
NOTE:Voltage of trailer power socket (DC12V) Max.current is less than 10A. The power
output only supplies rear turn light of trailer, tail light and rear licence light.) 6. Air Pipe,
Rear Axle 7. Licence Light 8. Connector, Right Tail Light

CFMOTO

1-13



CFMOTO

1 .Throttle body 2.Air intake temp. sensor 3.Fuel injector cap 4 .Connector,fuel injector
5.Throttle cable 6.Sensor. Water temp. 7.Qil pressure sensor 8.Exhaust gas pipe, crankcase

1. Positive Cable, Starter Motor 2 . High Tension Cable 3 .Idle speed stepper motor
4 . Magneto Valve, Idle

1-14




1 Maintenance

1. Cable, Brake Switch 2. Cable,Winch Motor 3. Water Outlet Pipe 4. Winch
Motor 5. Speed Sensor 6. Oxygen Sensor 7. Connector,Oxygen Sensor 8. Cable,
Regulator 9. Connector, Regulator 10. Regulator 11. Power Socket, Trailer 12.
Connector, Rear Turning Light (LH) 13. Connector,Licence Light

CFMOTO

1-15



CFMOTO

1.Qil pipe 1 2.0l pipe 2

1.ECU 2.Differential relay.

1-16



2 Body covering parts

2 Body covering parts

2.1 Maintenance Information «--=+-+---- 2-2
2.2 Installation torque: -« --«sxeceereceeeee: 2-2
2.3 Disassemble & installation of Driver Seat,
Front & Rear Rack, Backrest,Handgrip

2.3.1Driver Seat ........................ 2-3
2.3.2Handlebar cover «ssseeeseeeeenees 2-3
2.3 3Front Rack sseeseesevecccncacnecses 2-3
2.3.4Backrest ceeececrereciiniiiiiiinan 2-4
2.3.5Left/Right Handgrip-=--=-=seeeee 2-4
2.3 6Rearracks s eeeeeereecccccnccicnnas 2-4

2.4 Front Decoration Panel, Dashboard Cover,
Fuel Tank Top Cover, Left/Right Side Cover,
Gearshift decoration Cover£— Fuel Tank Lower
Cover

2.4 1Front Decoration Pane| «:««s2c2-+- 2-5
2.4 2Dashboard Cover ceceseceseceeecces 2-5
2.4 3Fuel Tank Top Cover :ssseceeeseeeee 2-6
2.4 4L H/RH Side Cover «eceeeeeeeeceeees 2-6

2.4.5Gearshift Decoration Cover
2.4 6Fuel Tank Lower Cover:«++++--:- 2-7
2.5 Left/Right headlight guard, LH/RH front
lower inner fender, LH/RH front upper inner
fender, LH/RH handguard, front fender
2.5.1LH/RH headlight guard-«-«+--:-
2.5.2LH/RH front lower inner fender-:-
2.5.3LH/RH front upper inner fender---2-8

2.5.4LH/RH handguard--««-«--«=+---* 2-9
255Front Fender ..................... 2_10
2.6 LH/RH Damper, Front Lower Fender,
Bumper, Front Face, Fuel Tank Front Cover
261 LH/RH Damper ..................... 2_11
2.6.2Front Lower Fender-««-«+=---- 2-11
2_6_3Bumper ........................ 2-11
264Front Face ........................ 2_12

2.7 LH/RH rear turn light guard, LH/RH rear
decoration panel, tail light panel, rear fender,

Rear case, LH/RH turn light decoration cover

2.7.1 LH/RH Rear Turn nght Guard """"
cee cee 2 12
2.7.2 LH/RH Rear Decoration
Panel .................................... 2- 13
2.7.3Tail Light Panel-«--c««seceeeee 2-13
2.7.4Rear Fender: --scececeeceee: 2-14
275RearBox ..................... 2_15
2.7.6 Turning light cover:«:««-:- 2-15

2.8 LH/RH foot step, LH/RH footrest board,
Tool case, Qil filter cap, Engine side cover,
Deco cover recoil starter

2.8.1 LH/RH Foot Step«-«=eeereeeeee 2-16
2.8.2 LH/RH Footrest Board------ 2-16
283TOO| Case ........................... 2_16
284Cap’ Qil Filter scteeeeeseecssess 2-17
2.8.5Engine Side Panel-+-+«++«+-- 2-17

2.8.6Deco cover, recoil starter------ 2-17

2.9 Engine Panel, LH/RH Front
Protector, LH/RH Rear Protector,Extended
Skid Plate

2.9.1Front Panel, Enging:«+-+=ssseseesese 2-18
2.9.2Middle Panel,Enging:«-+««+«+-+- 2-18
2.9.3Rear Panel, Enging «:«sxce-e 2-18
2.9.4L.H/RH Front Protector:«««+«+---- 2-19
2.9.5LH/RH Rear Protector---+----+ 2-19
2.9.6Extended Skid Plate--«+-++-+-- 2-19

2.10 (Single Seat)LH/RH side panel, LH/RH
footrest board

2.10.1LH/RH side panel-«++s=seseeeeveeee 2-20
2.10.2LH/RH footrest board-«-«+«--- 2-20
2.11 Rack Cover, Rack, Handgrip
2.11.1 Front Rack Cover ===+eeeeeeeees 2-21
2112 Front RaCk ..................... 2_21
2.11.3 Deco Cover, Backrest:«:------ 2-21
2.11.4 Rear Handgrip «c-ceeeeceeee 2-22
2.11.5 Rear Rack Cover--«-=+-+-+ 2-22
211 6 Rear RaCk ........................ 2_22
2.12 Description of Quter Parts:-+---:- 2-23

CFMOTO

2-1



CFMOTO

2.1 Maintenance information
Maintenance notice

When replacing the warning stickers on vehicle body.Follow the original to paste all the
stickers on vehicle body.

This chapter shows the order of install and remove order of the body parts.You can follow all
the maintenance step in this chapter.

And also the cargo frame, seat pad, back rest, here has all the maintenance work for these.

For pipes and cables. Please follow cables, pipes, cables line to go though in The right
position.

2.2 Assembly torque:

M8 bolt 20 (2.0) Torque N * m(kgf = m)
M6 bolt 10 (1.0) Torque N * m(kgf = m)
M5 bolt 5 (0.5) Torque N » m(kgf*m)
Screw 4 (0.4) Torque N « m(kgf » m)

2-2



2 Body covering parts

2.3 Seat assy,Handle bar cover, Cargo frame, back rest, rear handle.

2.3.1 Seat assy

Remove

Twist the seat hook 1

Lift up the seat and pull out the seat assy 2
Install

Reverse the removal procedures for
installation.

Inspect the seat after installed.

To make sure it is stable.

2.3.2 Handlebar cover.
Remove

Pull up hard to open 2 locker 1
Take off the handle bar cover 2
Install

Reverse the removal procedures
for installation.

2.3.3 Front cargo frame
Remove

Disassemble 4 M8 bolt 1
Remove the front cargo 2

Install

Reverse the removal procedures
forinstallation.




CFMOTO

2.3.4 Back rest

Remove

Remove 2 M6 bolt 1

Pull out the back rest 3 from 2
Loeking sleeves 2.

Install

Reverse the removal procedures for installation.
Be careful with the direction of the back rest
Inspect the back rest after installation to

check ifit is loosen or not.

2.3.5 Rear right handle bar

Remove

Remove 3 M8 bolt 1

Remove the handle bar 2

Install

Reverse the removal procedures for installation.
Left handle bar

Removal and installation

Same as the right side.

2.3.6 Rear cargo frame

Remove

Remove the backrest.(2.3.4)

Remove the left and right handle bar(2.3.5)
Remove 2 M6 bolt 1

Remove 4 M8 bolt 2

Remove the rear cargo frame 3

Install

Reverse the removal procedures for installatio

2-4



2 Body covering parts

2.4 Front panel, dashboard cover,
tank cover, left/right side cover,
Shift deco cover,fuel tank lower
cover

2.4.1 Front Panel

Remove

Loosen clamp through collar NO.1
Raise the rear of the front panel
NO.2

Slide front panel NO.4 rearward out
from

6 clips No.3

Install

Reverse the removal procedures for
installation.

2.4.2 DASHBOARD COVER
Remove

Remve front panel( 2. 4.1)

Pull clamps out from 4 collars NO.1
upward with 45 degree backwards
Disconnector dahsboard connector
No.2

Loosen two M6 bolts No.3
Remove dashboard No. 4

Installation
Reverse the removal procedures for
installation.




CFMOTO

2.4.3 TOP COVER, FUEL TANK

Remove

Remove seat(2.3.1)

Remove dashboard(2.4.2)
Loosen four M6 bolts No.1
Rotate off fuel tank cap No. 2
Loosen two plastic clip No. 3
Loosen three rubber collar No. 4

Remove top cover No.5
Install

Reverse the removal procedures for
installation.

2.4.4 Left and right side cover

Left side cover

Remove

Remove top cover, fuel tank (2.4.3)
Loosen M6 bolt No.1

Loosen two taping screw NO.2 Remvoe
left side cover No.4 from Rubber collar
No.3

Install

Reverse the removal procedures for
installation.

Right side cover

Romove and install

Same way as left side cover.

2-6



2 Body covering parts

2.4.5 Gear shift cover
Removal

Remove the left side cover (2. 3.1)
Remove three units trapping screw 1
Pull out the lock cover 2

Remove the gear shift cover 3
Install

Reverse the removal procedures for
installation.

2.4.6 Fuel Tank lower pane
Removal

Remove the Fuel Tank Protector Panel
(upper) (2.3.1)

Remove Fuel tank(4.1)

Remove two units rubber gasketl
Remove the g Fuel Tank Protector Panel
(lower) 2

Instal

Reverse the removal procedures for
installation.




CFMOTO

2.5Left and right headlight cover,
left &right front inner fender
(lower), left &right front inner
fender(upper), left&right hand
protector, front fender.

2.5.1 Left and front headlight cover
Removal

Remove 1 units tapping screw 1

Remove 8 units plastic block 2

Remove the left and front headlight cover 3
Install

Install is inverse process to removing
Right and front headlight cover
Removal

It is same removal process as right and
front headlight cover.

2.5.2Left and front inner fender
(lower)

Removal

Remove 2 units plastic block 1
Remove 2 units snap joint 2

Remove the left and front inner fender
(lower) 3

Install

Reverse the removal procedures for
installation.

Right and front inner fender
(lower)

Removal/ Installation

It is same removal process as left and front
inner fender(lower)

2-8



2 Body covering parts

2.5.3 Left and front inner fender
(Upper)

Removal

Remove left and front headlight cover (2 .5.
1)

Remove left and frontinner fender(lower) (2.
5.2)

Remove 1 unit plastic block 1

Loosen snap joint 2 Pull out snap joint from
rubber sleeve 3 Remove left and front inner
fender (upper)

Install

Reverse the removal procedures for
installation.

Right and front inner fender
(upper)

Removal

It is same removal process as left and front

inner fender (upper)

2.5.4 Left hand protector

Removal

Remove 2 units M5 bolts 1

Remove 1 unit M8 bolts 2

Remove the left hand protector cover
Install

Reverse the removal procedures for
installation.

Right hand protector
Removal

It is same removal process as left hand
protector




CFMOTO

2.5.5 Front Fender

Removal
Remove front cargo frame (—2.3.3)
Remove gear shift cover (—2.4.5)

Remove the left and right headlight cover
(—=2.5.1)

Remove the left & right and front inner fender
(=2.5.3)

Remove 6 units left and right plastic blockl
Remove 7 units M6 bolt 2

Remove fuse 3

Remove flasher 4

Remove relay 5

Remove 2 units tapping screw 6

Remove oil cup 7

Pull out 2 units snap joint from rubber
sleeve 8

Pull out front fender from 2 sockets 9
Remove electric door lock 10

Remove USB 11

Remove external electric supply socket 12
Remove front fender 13

Install

Reverse the removal procedures for
installation.

2-10



2 Body covering parts

2.6 Left &right bumper block,
Front fender(lower),bumper,
Headlight panel

2.6.1 Left bumper block
Removal

Remove 1 units bolt 1

Remove left bumper block 2

Install

Reverse the removal procedures for
installation.

Right bumper block
Removal
Same as the left side.

2.6.2 Front fender (lower)

Removal

Remove 4 units bolt 1

Remove front fender (lower) 2
Install

Reverse the removal procedures for
installation.

2.6.3 Bumper

Removal

Remove left and right bumper block (2. 6.1)
Remove left and right 2 units M8 bolt 1
Remove front 2 units M8 bolt 2

Remove bumper 3

Install

Reverse the removal procedures for
installation.

2] :i&_,ﬁﬁ-ﬁ" '
j . B 4
B \s § &
N\

2-11

O
fe=
O
E
W
U



